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Applicant  DONGGUAN IN MEI COATING CO ., LTD
Address TIANXIN AREA, HUANGJANG TOWN, DONGGUAN CITY, GUANGDONG PROVINCE

The following sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf of the

client

Sample Name INK

Part No. G432-10400

Sample Received Date Oct. 31, 2017

Testing Period Oct. 31, 2017 to Nov. 3, 2017

Test Requested As specified by client, to test Perfluorooctane Sulfonates (PFOS), Perfluorooctanoic
Acid (PFOA) in the submitted sample(s).

Test Method Please refer to the following page(s).

Test Result(s) Please refer to the following page(s).

Reviewed By 7”‘/"’”'“ ?/ .

Date Nov. 3, 2017

No. R158922097

CTI Building, No.4, Liuxian 3rd road, Xin'an Street, Bao'an District, Shenzhen, P.R.China

J0-b786-333 www.cti-cerl.com e-mall: info@cti-cert.com Complaint call: 0755-33681700 Complaint E-mall: complaint@eti-cert.co
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Test Method
Mesasured
Test Item(s) Test Method Equipment(s)
Perfluorooctane Sulfonates (PFOS) Refer to US EPA 3550C:2007 & LC-MSMS
US EPA 8321B:2007
Perfluorooctanoic Acid (PFOA) Refer to US EPA 3550C:2007 & LC-MSMS
US EPA 8321B:2007
Test Result(s)
Tested Item(s) Result MDL
Perfluorooctane Sulfonates(PFOS) N.D. 1 mg/kg
Tested Item(9) Result MDL
Perfluorooctanoic Acid(PFOA) N.D. 1 mg/kg
Tested Sample/Part Description White ink
Remark: -MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
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Test Process
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Photo(s) of the sample(s)

*** End of report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer
only to the sample(s) tested. Without written approval of CTl, this report can’t be reproduced except in full.
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